DF44 (Abb2)



PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

INDEX to PARTS CATALOG

LOCATION OF UNIT woooveeeeeeeeeeeeeeescee e eseeeseeeeeseeeseeseess e s 3
L.EXTERIOR L (AB62) «..veoveoeeeeeeeeeeeeeseeeeseeesseseeeseeseeesessesseeeseseee 4
2. EXTERIOR 2 (AB22) w...oeoeeeeeeeeoeeeeeeeeeeeeeeeeeeeeesee s ees e 6
3.FEED-IN SECTION (AB62) «..veoveeeveeeeereeeeeeeeesseeeseeeseeeseessssneseees 8
4. TRANSPORT AND EXIT SECTION (A662) ......veeeeeeeeeesereeenrenne. 10
5.DF MAIN BOARD (AB62) .......ovevereeeeeeeeeeseeeeeesseeseeseesseeeeeeeesse 12
PARTS INDEX ..o eeeeeeeeeeee e eesee s eeeeeeees e eeeeeseeeens 15

June, 1'96



LOCATION OF UNIT

1. EXTERIOR 1 (A662)

SEL TS

//

W

See Page 4

2. EXTERIOR 2 (A622)

See Page 6

3. FEED-IN SECTION (A662)

See Page 8

4. TRANSPORT AND EXIT SECTION (A662)

See Page 10




1. EXTERIOR 1 (A662)




1. EXTERIOR 1 (A662)

Index|  part No. Description Qty Per
No. Assembly
1 | A662 1375 | Front Side Guide 1
2 | A662 1380 | Rear Side Guide 1
3 | 5894 2747 | Mylar - Original Guides 4
4 | A662 1370 | Original Table 1
5 | A395 1390 | Lower Original Holder Ass'y 2
6 | A365 1390 | Rack Guide Bracket 1
7 | 5443 2657 | Gear-28Z 1
8 | 5443 2713 | Wave Washer 1
9 | A422 1361 | Rack - Side Guide 2
10 | A662 2060 | Decal - Set 1
11 | A497 1170 | Friction Belt 1
12 | 58752088 | Shoulder Screw - M4 1
13 | A662 1352 | Friction Belt Holder 1
14 | A422 1356 | Pin - 3x26mm 1
15 | A422 1355 | Friction Belt Spring 2
16 | A3952020 | Cover-LED 1
17 | A662 1310 | ADF Cover 1
18 | A662 0630 | Original Table Ass’y 1
19 | 5443 2712 | Cork Pad 1
20 | A365 1495 | Knob Screw 2
21 | A395 1394 | Rear Seal - Original Table 1
22 | AA14 3183 | Stepped Screw 1
23 | A365 1486 | Magnet 1
24 | A365 2080 | Instruction Decal 1
25 | A365 6001 | Screw Driver 1
26 | 5446 5832 | Connector Guide Pin 1
| 27 | A662 0662 | ADF Bracket | 1
28 | A3655121 | Interface Board - AD 1
29 | A662 5316 | DF Harness - 115V 1
29 | A662 5317 | DF Harness - 230V 1
30 | A662 1160 | ADF Inner Bracket 1
31 | AO77 1162 | ADF Bracket 1
[32 | A662 1361 | Stepped Screw | 2
33 | A662 1395 | Decal - Original 1
34 | A365 1485 | Upper Unit Stand 1

Index
No.

Part No.

Description

Q'ty Per
Assembly|

[ ]

101
102
103
104
105
106
107

0413 0082w
0323 0060W
0950 3008W
0950 4006W
1105 0160

1105 0267

0451 3006B

Tapping Screw - M3x8

Philisps Sunken Head Screw - M3x6
Philips Screw With Lock Washer - M3x8
Philips Screw With Lock Washer - M4x6
Clamp

Wire Clamp

Tapping Screw - M3x6



刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㈀㜀ഀ䴀䈀 ㄀㨀 倀愀爀琀猀 挀愀琀愀氀漀最 挀漀爀爀攀挀琀椀漀渀 ⠀㄀㄀㔀 愀渀搀 ㈀㌀　嘀 瘀攀爀猀椀漀渀猀⤀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㌀　ഀ䴀䈀 ㄀㨀 倀愀爀琀猀 挀愀琀愀氀漀最 挀漀爀爀攀挀琀椀漀渀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㌀㄀ഀ䴀䈀 ㄀㨀 倀愀爀琀猀 挀愀琀愀氀漀最 挀漀爀爀攀挀琀椀漀渀 ⠀琀栀椀猀 瀀愀爀琀 椀猀 昀漀爀 䄀㈀　㌀ 漀渀氀礀⤀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䴀䈀 ㄀ഀ䄀䐀䘀 䈀爀愀挀欀攀琀 ⠀昀漀爀 䄀㈀㄀㤀⼀䄀㈀㐀㔀 挀漀瀀椀攀爀猀⤀ 愀搀搀攀搀㬀 猀攀攀 椀琀攀洀 ㌀㄀

刀椀挀漀栀 吀攀挀栀渀椀挀愀氀 匀攀爀瘀椀挀攀猀
䤀琀攀洀 ㌀㈀ഀ䈀愀渀琀愀洀 䴀䈀 㘀㨀 倀愀爀琀猀 挀愀琀愀氀漀最 挀漀爀爀攀挀琀椀漀渀


2. EXTERIOR 2 (A622)




2. EXTERIOR 2 (A622)

Index(  part No. Description Q'ty Per
No. Assembly
1 | A662 1325 | Grip Cover 1
2 | A365 1217 | Paper Exit Guide 1
3 | A365 1222 | Exit Support Roller 2
4 | A365 1221 | Support Roller Shaft 1
5 | A365 1070 | Paper Feed Guide 1
6 | A395 1410 | Right Hinge 1
7 | A365 1584 | Transformer Cover 1
8 | A365 1482 | Grounding Bracket 1
9 | A365 5335 | Registration Sensor 1
10 | A365 5231 | Power Supply Harness - 115V 1
10 | A365 5232 | Power Supply Harhess - 220V/240V 1
11 | A3652030 | Decal - Mode 1
12 | A365 1400 | Left Hinge 1
13 | A365 1480 | Lift Sensor Actuator 1
[14 | G648 5320 | Microswitch | E 1
15 | A365 1583 | Main Board Cover 1
16 | A395 1582 | Paper Feed Cover 3
17 | 58752088 | Shoulder Screw - M4 1

Index|  part No. Description Q'ty Per
No. Assembly
101 | 0344 0060W | Philips Truss Head Screw - M4x6

102 | 1106 0713 |Cable Holder

103 | 0314 0060W | Philips Pan Head Screw - M4x6

104 | 0252 0080W | Screw - M2X8

105 | 0801 0137 |Philips Pan Head Screw With Spring

106 | 0801 1185 | Philips Truss Head Screw - M4x8



Ricoh Technical Services
Item 14
MB 2: Parts catalog correction


3. FEED-IN SECTION (A662)




3. FEED-IN SECTION (A662)

Index(  part No. Description Q'ty Per
No. Assembly

1 | A365 1051 | Timing Belt - 122XL 1

2 | A365 1045 | Pick-up Pulley - Large 1

3 | A365 1046 | Pick-up Pulley - Small 1

4 | A395 1018 | Left Middle Gear 1

5 | A395 1004 | Rear Pulley Support Plate 1

6 | A662 5010 | Main Control Board 1

7 | A3655181 | Transformer - 115V 1

7 | A3655182 | Transformer - 220V/240V 1

8 | A365 1315 | Transformer Bracket 1

9 | A300 5621 | Optical Fiber Harness 1
10 | A365 5221 | Encorder Harness 1
11 | A365 1026 | Feed Roller Shaft 1
12 | 59401088 | Upper Relay Feed Roller 6
13 | A365 1027 | Feed Roller 1
14 | A365 1055 | Set Sensor Bracket 1
15 | A365 5338 | Original Set Sensor 1
16 | A3955260 |DF LED Ass'y 1
17 | A365 5090 | Main Motor - DC 9W 1
18 | A365 1024 | Timing Belt - 122XD - Orange 2
19 | A395 1091 | Cushion - Paper Feed - Inner Back 1
20 | A365 1040 | Pick-up Roller 1
21 | A365 1011 | Gear 18/40z 2
22 | A365 1005 [ Photointerruptor Bracket 1
23 | 5443 2713 | Wave Washer 1
24 | A365 1012 | Gear - 40Z 1
25 | A395 1010 | Joint Gear 1
26 | A365 1085 [ Cushion - 3x6x10 1
27 | A3655324 | Pick-up Solenoid 1
28 | AW02 0041 | Photointerruptor 1
29 | A365 1032 | Pulse Generator 1
30 | A395 1029 | Joint Drive Shatft 1
31 | AX21 0057 | Magnetic Clutch - 0.34n-m Z30 1
32 | A395 1023 | Drive Gear 1
33 | A365 1063 | Pick-up Release Spring 1
34 | A365 1038 | Pick-up Roller Shaft 1

Index|  part No. Description Q'ty Per
No. Assembly
35 | A365 1059 |Pick-up Lever Shaft 1
36 | A365 1022 |Pull-out Roller 1
37 | A365 1060 |Pick-up Lever 1
38 | A365 1007 |Front Side Bracket 1
39 | A365 1062 |Lever - Pick-up Solenoid 1
40 | A365 5250 |Ground Wire 1
41 | A395 1019 |Right Middle Gear 1

101 | 0314 0060W | Philips Pan Head Screw - M4x6

102 | 0720 0060E |Retaining Ring - M6

103 | 0632 0080G | Parallel Key - 2x8mm

104 | 0313 0050W | Philips Pan Head Screw - M3x5

105 | 0313 0030W | Philips Pan Head Screw - M3x3

106 | 0632 0120G |Parallel Pin - 2x12

107 | 0720 0040E |Retaining Ring - M4

108 | 0313 0040W | Philips Pan Head Screw - M3x4

109 | 0314 0100W | Philips Pan Head Screw - M4x10

110 | 0741 3506 |Ball Bearing - 6x12x4mm

111 | 11050087 |Clamp

112 | 11050199 |Clamp

113 | 0632 0120G | Parallel Pin - 2x12

114 | 1107 0617 |Fuse (glass Case) - 2.0A - 250V

115 | 11050109 |Cord Keep

116 | 1102 5970 |Plug Housing - Lp-01

117 | 0701 0060B |Flat Washer - M6

118 | 0805 3366 | Bushing - 6mm




4. TRANSPORT AND EXIT SECTION (A662)

10



4. TRANSPORT AND EXIT SECTION (A662)

Index|  part No. Description Qty Per
No. Assembly
1 | AGO7 0004 | Magnetic Catch 1
2 | A662 1336 | Magnet Holder 1
3 | 5447 2681 | Snap Ring 1
4 | A365 1114 | Belt Tension Spring 1
5 | A365 1195 | Bushing - 6mm 1
6 | A365 1186 [ Exit Pulley - Small 1
7 | A365 1208 | Exit Roller Drive Belt 1
8 | 5053 0447 | Bushing - 6mm 1
9 | A365 1205 | Exit Roller Drive Pulley 1
10 | A365 1211 | Front Exit Guide Bracket 1
11 | A365 1201 | Exit Roller 1
12 | A395 1117 | Small Side Plate 1
13 | A395 1248 | Discharge Brush - Exit 1
14 | A365 1213 | Rear Exit Guide Bracket 1
15 | A365 1190 | Grounding Plate 1
16 | A395 1184 | Belt Driven Roller 1
17 | A365 1118 | Belt Tension Roller 1
18 | A365 1106 | Front Frame - Main 1
19 | A422 1108 | Stopper 1
20 | A3951111 | Rear Side Plate 1
21 | A3951170 | Belt Drive Gear 1
22 | A465 1127 | Transport Belt 1
23 | A395 1174 | Belt Drive Roller 1
24 | A3651176 | Belt Pressure 1
[25 | A365 1255 | Mylar - 10x85mm | 1
26 | G011 3275 | Snap Ring 1
27 | A365 1130 | Transport Belt Guide 1
28 | A365 1394 | Cushion - 3x10x220 1
29 | A395 1218 | Shield - Exit 1
30 | A395 1108 [ Grounding Plate 1

11

Index|  part No. Description Q'ty Per
No. Assembly|
101 | 0353 0050W | Tapping Screw - M3x5

102 | 0314 0060W | Philips Pan Head Screw - M4x6

103 | 0720 0040E |Retaining Ring - M4

104 | 0632 0120G |Parallel Pin - 2x12

105 | 0805 3383 |Bushing - M5

106 | 0433 0082B | Tapping Screw - M3x8

107 | 0807 4138 | Washer (100pcs/set)



Ricoh Technical Services
Item 25
MB 2: Parts catalog correction


5. DF MAIN BOARD (A662)

AR CAPACITOR CONNECTOR DIODE FUSE
SYMBOL | INDEX SYMBOL | INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
AR1 129 Cl1 — Cl1 137 C21 132 CN101 | 102 D1 118 F1 113
AR2 129 C2 135 Cl12 137 C22 137 CN110 | 105 D2 118 (CLIP) 112
AR3 129 C3 135 C13 137 C23 138 CN111 | 107 D3 115
c4 135 Cl4 137 c24 151 CN112Z | 106 D4 115
C5 137 Cl5 150 C25 137 CN1I3 | 110 .
BR o — C16 137 CN114 | 108 SYMBOL | INDEX
SYMBOL | INDEX C7 137 Cl17 137 CN115 | 103 NO. NO.
NO. NO. C8 149 C18 134 CN116 | 109 O .
C9 135 C18 133 CN117 | 101 v L
BRI 116 C10 137 C20 137 CN118 | 104 : :
0OSC IC RESISTOR TP SW
SYMBOL | INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX SYMBOL |INDEX
NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO. NO.
0SC1 127 1C1 120 R1 - R11 — R21 140 TP1 100 SW1 114
1C2 121 R2 141 R12 — R22 146 TP4 100
1C3 125 R3 140 R13 143 R23 141 TP5 100
1C4 122 R4 141 R14 142 R24 128 TP6 100
IC5 126 R5 142 R15 144 R25 142 .
1C6 119 R6 147 R16 140 R26 145 SYMBOL | INDEX
1C7 5 R7 144 R17 140 NO. NO.
(SOCKET)| 111 RS 142 R18 140 VRl 130
1C8 124 R9 142 R19 147 :
1C9 123 R10 143 R20 140

12




5. DF MAIN BOARD (A662)

* | A662 5010 | Main Control Board 1
1 | A3655172 | Heat Sink 1
2 | A3655176 | Heat Sink 1
3 | A365 5350 | Insulation Sheet 1
4 | A365 5355 | Insulation Sheet 1
5 | A662 5110 |[IC - EPROM 32KX8 1

100 | 1101 0328 | Connector Pin Contact

101 | 1102 0901 | Connector

102 | 1102 1077 | Connector - 3p

103 | 1102 4201 | Connector - 2p

104 | 1102 5003 | Fiber Connector - Dc1002 - 2p

105 | 1102 5887 | Connector - 3p

106 | 1103 1392 | Connector - 2p

107 | 1103 1542 | Connector - 3p

108 | 11031726 | Connector - 4p

109 | 11031768 | Connector - 2p

110 | 11031769 | Connector - 3p

111 | 1104 0271 |IC Socket - 28P

112 | 1104 0577 | Fuse Holder

113 | 1107 0617 | Fuse (glass Case) - 2.0A - 250V

114 | 1204 1422 | Dip Switch - 51D-0401

115 | 1401 0821 | Diode - 1SS133

116 | 1402 0601 | Diode - Rbv - 401

13

e panno R
117 | 1402 1125 |Zener Diode - 1W - RD33FB2
118 | 1402 1372 |Silicon Diode-1SR139-400
119 | 1407 1026 |IC - SN74LS373N
120 | 1407 1964 |IC - TD62304AP
121 | 1407 3092 |IC - Cmos - TC74HCO8AP
122 | 1407 3410 |IC - MPD78C10ACW
123 | 1408 0402 |IC - STR2024
124 | 1408 0638 |IC - 7805A
125 | 1408 0826 |IC - TA8428K
126 | 1408 1265 |IC - PST600D
127 | 1503 0347 |Oscillator - 12mhz
128 | 1600 1837 |Resistor-75Q 5W
129 | 1601 7220 |Resistor Array - 10K Q 1/8W
130 | 1601 8170 |Resistor - 10K Q
131 | 1602 0953 |Coil - 800uh 2.5A
132 | 1604 2448 |Capacitor - 4700uF £20% 50V
133 | 1604 2454 | Capacitor - 1000uF 50V
134 | 1604 4473 |Capacitor-330uF 16V
135 | 1605 0433 |Ceramic Capacitor - 0.01uF 50V
136 | 16050591 |Ceramic Capacitor - 1000pf+10% 50V
137 | 1606 0807 |Capacitor - 0.1uF +80%-20% 50V
138 | 1606 1508 |Capacitor - 10000PF 500V
139 | 1607 0920 |Choke-hp-023z
140 | 1611 7103 |Resistor - 10k Q 1/4W
141 | 1611 7151 |Resistor - 150Q 1/4W
142 | 1611 7222 |Resistor - 2.2k Q 1/4W
143 | 1611 7271 |Resistor - 270Q 1/4W
144 | 1611 7333 |Resistor - 33k Q 1/4W
146 | 1611 7470 |Resistor - 47Q 1/4W
147 | 1611 7472 |Resistor - 4.7k Q 1/4W
148 | 1611 8100 |Resistor - 10 Q +/5% 1/4W
149 | 1640 5100 |Capacitor - 10uF +20% 35V
150 | 16405479 |Capacitor - 4.7uF £20% 50V
151 | 1642 5479 | Capacitor - 4.7uF 50V




PARTS INDEX



PM Parts Index

' intion i i Description in Parts Catalo Qty Per | Page and

Section Name Part No. Description in Service Manual p g Assembly | Index No
EXTERIOR 1 (A662) A497 1170 | Friction Belt Friction Belt 1 5- 11
TRANSPORT AND EXIT SECTION A465 1127 | Transport Belt Transport Belt 1 11- 22

16




Parts Index

Part No. Description Fr%%?( aNnc;j'
A662 0630 Original Table Ass'y 5- 18
A662 0662 | ADF Bracket 5- 27
A662 1160 ADF Inner Bracket 5- 30
A662 1310 | ADF Cover 5- 17
A662 1325 Grip Cover 7- 1
A662 1336 | Magnet Holder 11- 2
A662 1352 Friction Belt Holder 5- 13
A662 1361 Stepped Screw 5- 32
A662 1370 Original Table 5 4
A662 1375 Front Side Guide 5 1
A662 1380 Rear Side Guide 5 2
A662 1395 Decal - Original 5- 33
A662 2060 Decal - Set 5- 10
A662 5010 Main Control Board 9- 6
A662 5010 Main Control Board 13-
A662 5110 IC - EPROM 32KX8 13-
A662 5316 DF Harness - 115V 5- 29
A662 5317 DF Harness - 230V 5- 29

17

. Page and
Part No. Description Index No
AA14 3183 | Stepped Screw 5- 22
AGO07 0004 | Magnetic Catch 11- 1
AWO02 0041 | Photointerruptor 9- 28
AX21 0057 | Magnetic Clutch - 0.34n-m Z30 9- 31
G011 3275 | Snap Ring 11- 26
G648 5320 | Microswitch 7- 14




Page and

Part No. Description Index No.

A077 1162 | ADF Bracket 5- 31
A300 5621 | Optical Fiber Harness 9- 9
A365 1005 Photointerruptor Bracket 9- 22
A365 1007 Front Side Bracket 9- 38
A365 1011 Gear 18/40z 9- 21
A365 1012 | Gear -40Z 9- 24
A365 1022 Pull-out Roller 9- 36
A365 1024 | Timing Belt - 122XD - Orange 9- 18
A365 1026 Feed Roller Shaft 9- 11
A365 1027 Feed Roller 9- 13
A365 1032 Pulse Generator 9- 29
A365 1038 | Pick-up Roller Shaft 9- 34
A365 1040 | Pick-up Roller 9- 20
A365 1045 Pick-up Pulley - Large 9- 2
A365 1046 Pick-up Pulley - Small 9- 3
A365 1051 | Timing Belt - 122XL 9- 1
A365 1055 Set Sensor Bracket 9- 14
A365 1059 Pick-up Lever Shaft 9- 35
A365 1060 | Pick-up Lever 9- 37
A365 1062 Lever - Pick-up Solenoid 9- 39
A365 1063 Pick-up Release Spring 9- 33
A365 1070 Paper Feed Guide 7- 5
A365 1085 | Cushion - 3x6x10 9- 26
A365 1106 Front Frame - Main 11- 18
A365 1114 Belt Tension Spring 11- 4
A365 1118 Belt Tension Roller 11- 17
A365 1130 Transport Belt Guide 11- 27
A365 1176 Belt Pressure 11- 24
A365 1186 Exit Pulley - Small 11- 6
A365 1190 | Grounding Plate 11- 15
A365 1195 | Bushing - 6mm 11- 5
A365 1201 | Exit Roller 11- 11
A365 1205 Exit Roller Drive Pulley 11- 9
A365 1208 Exit Roller Drive Belt 11- 7
A365 1211 Front Exit Guide Bracket 11- 10

18

. Page and
Part No. Description Index No
A365 1213 Rear Exit Guide Bracket 11- 14
A365 1217 Paper Exit Guide 7- 2
A365 1221 Support Roller Shaft 7- 4
A365 1222 Exit Support Roller 7- 3
A365 1255 Mylar - 10x85mm 11- 25
A365 1315 Transformer Bracket 9- 8
A365 1390 Rack Guide Bracket 5- 6
A365 1394 Cushion - 3x10x220 11- 28
A365 1400 Left Hinge 7- 12
A365 1480 Lift Sensor Actuator 7- 13
A365 1482 Grounding Bracket 7- 8
A365 1485 | Upper Unit Stand 5- 34
A365 1486 Magnet 5- 23
A365 1495 Knob Screw 5- 20
A365 1583 Main Board Cover 7- 15
A365 1584 Transformer Cover 7- 7
A365 2030 Decal - Mode 7- 11
A365 2080 Instruction Decal 5- 24
A365 5090 Main Motor - DC 9W 9- 17
A365 5121 Interface Board - ADF 5- 28
A365 5172 Heat Sink 13- 1
A365 5176 Heat Sink 13- 2
A365 5181 Transformer - 115V 9 7
A365 5182 Transformer - 220V/240V 9- 7
A365 5221 Encorder Harness 9- 10
A365 5231 Power Supply Harness - 115V 7- 10
A365 5232 Power Supply Harhess - 220V/240V 7- 10
A365 5250 Ground Wire 9- 40
A365 5324 | Pick-up Solenoid 9- 27
A365 5335 Registration Sensor 7- 9
A365 5338 Original Set Sensor 9- 15
A365 5350 Insulation Sheet 13- 3
A365 5355 Insulation Sheet 13- 4
A365 6001 Screw Driver 5- 25
A395 1004 Rear Pulley Support Plate 9- 5




Part No. Description Fr%%?( aNnc;j'

A395 1010 | Joint Gear 9- 25
A395 1018 Left Middle Gear 9- 4
A395 1019 Right Middle Gear 9- 41
A395 1023 Drive Gear 9- 32
A395 1029 | Joint Drive Shaft 9- 30
A395 1091 Cushion - Paper Feed - Inner Back 9- 19
A395 1108 Grounding Plate 11- 30
A395 1111 Rear Side Plate 11- 20
A395 1117 | Small Side Plate 11- 12
A395 1170 Belt Drive Gear 11- 21
A395 1174 Belt Drive Roller 11- 23
A395 1184 Belt Driven Roller 11- 16
A395 1218 | Shield - Exit 11- 29
A395 1248 Discharge Brush - Exit 11- 13
A395 1390 | Lower Original Holder Ass'y 5- 5
A395 1394 Rear Seal - Original Table 5- 21
A395 1410 | Right Hinge 7- 6
A395 1582 Paper Feed Cover 7- 16
A395 2020 | Cover-LED 5- 16
A395 5260 | DF LED Ass'y 9- 16
A422 1108 Stopper 11- 19
A422 1355 Friction Belt Spring 5- 15
A422 1356 | Pin-3x26mm 5- 14
A422 1361 Rack - Side Guide 5 9
A465 1127 | Transport Belt 11- 22
A497 1170 Friction Belt 5- 11
5053 0447 Bushing - 6mm 11- 8
5443 2657 Gear - 287 5- 7
5443 2712 Cork Pad 5- 19
5443 2713 Wave Washer 5- 8
5443 2713 Wave Washer 9- 23
5446 5832 Connector Guide Pin 5- 26
5447 2681 Snap Ring 11- 3
5875 2088 Shoulder Screw - M4 5- 12
5875 2088 Shoulder Screw - M4 7- 17

19

Page and

Part No. Description Index No
5894 2747 Mylar - Original Guides 5- 3
5940 1088 Upper Relay Feed Roller 9- 12




Page and

Part No. Description Index No.

0252 0080W| Screw - M2X8 7-104
0313 0030W| Philips Pan Head Screw - M3x3 9-105
0313 0040W| Philips Pan Head Screw - M3x4 9-108
0313 0050W| Philips Pan Head Screw - M3x5 9-104
0314 0060W| Philips Pan Head Screw - M4x6 7-103
0314 0060W| Philips Pan Head Screw - M4x6 9-101
0314 0060W| Philips Pan Head Screw - M4x6 11-102
0314 0100W| Philips Pan Head Screw - M4x10 9-109
0323 0060W| Philisps Sunken Head Screw - M3x6 5-102
0344 0060W| Philips Truss Head Screw - M4x6 7-101
0353 0050W| Tapping Screw - M3x5 11-101
0413 0082W| Tapping Screw - M3x8 5-101
0433 0082B| Tapping Screw - M3x8 11-106
0451 3006B| Tapping Screw - M3x6 5-107
0632 0080G| Parallel Key - 2x8mm 9-103
0632 0120G| Parallel Pin - 2x12 9-106
0632 0120G| Parallel Pin - 2x12 9-113
0632 0120G| Parallel Pin - 2x12 11-104
0701 0060B | Flat Washer - M6 9-117
0720 0040E | Retaining Ring - M4 9-107
0720 0040E| Retaining Ring - M4 11-103
0720 0060E | Retaining Ring - M6 9-102
0741 3506 Ball Bearing - 6x12x4mm 9-110
0801 0137 Philips Pan Head Screw With Spring 7-105
0801 1185 Philips Truss Head Screw - M4x8 7-106
0805 3366 Bushing - 6mm 9-118
0805 3383 Bushing - M5 11-105
0807 4138 Washer (100pcs/set) 11-107
0950 3008W| Philips Screw With Lock Washer - M3x8 5-103
0950 4006W| Philips Screw With Lock Washer - M4x6 5-104
1101 0328 Connector Pin Contact 13-100
1102 0901 Connector 13-101
1102 1077 Connector - 3p 13-102
1102 4201 Connector - 2p 13-103
1102 5003 Fiber Connector - Dc1002 - 2p 13-104

20

. Page and

Part No. Description Index No

1102 5887 Connector - 3p 13-105
1102 5970 Plug Housing - Lp-01 9-116
1103 1392 Connector - 2p 13-106
1103 1542 Connector - 3p 13-107
1103 1726 Connector - 4p 13-108
1103 1768 Connector - 2p 13-109
1103 1769 Connector - 3p 13-110
1104 0271 IC Socket - 28P 13-111
1104 0577 Fuse Holder 13-112
1105 0087 Clamp 9-111
1105 0109 Cord Keep 9-115
1105 0160 Clamp 5-105
1105 0199 Clamp 9-112
1105 0267 Wire Clamp 5-106
1106 0713 Cable Holder 7-102
1107 0617 Fuse (glass Case) - 2.0A - 250V 9-114
1107 0617 Fuse (glass Case) - 2.0A - 250V 13-113
1204 1422 Dip Switch - 51D-0401 13-114
1401 0821 Diode - 1SS133 13-115
1402 0601 Diode - Rbv - 401 13-116
1402 1125 Zener Diode - 1W - RD33FB2 13-117
1402 1372 Silicon Diode-1SR139-400 13-118
1407 1026 IC - SN74LS373N 13-119
1407 1964 IC - TD62304AP 13-120
1407 3092 IC - Cmos - TC74HCO8AP 13-121
1407 3410 IC - MPD78C10ACW 13-122
1408 0402 IC - STR2024 13-123
1408 0638 IC - 7805A 13-124
1408 0826 IC - TA8428K 13-125
1408 1265 IC - PST600D 13-126
1503 0347 Oscillator - 12mhz 13-127
1600 1837 Resistor-75Q 5W 13-128
1601 7220 Resistor Array - 10K Q 1/8W 13-129
1601 8170 Resistor - 10K Q 13-130
1602 0953 Coil - 800uh 2.5A 13-131




Page and

Part No. Description Index No.

1604 2448 Capacitor - 4700uF +20% 50V 13-132
1604 2454 Capacitor - 1000uF 50V 13-133
1604 4473 Capacitor-330uF 16V 13-134
1605 0433 Ceramic Capacitor - 0.01uF 50V 13-135
1605 0591 Ceramic Capacitor - 1000pf+10% 50V 13-136
1606 0807 Capacitor - 0.1uF +80%-20% 50V 13-137
1606 1508 Capacitor - 10000PF 500V 13-138
1607 0920 Choke-hp-023z 13-139
1611 7103 Resistor - 10k Q 1/4W 13-140
1611 7151 Resistor - 150Q 1/4W 13-141
1611 7222 Resistor - 2.2k Q 1/4W 13-142
1611 7271 Resistor - 270Q 1/4W 13-143
1611 7333 Resistor - 33k Q 1/4W 13-144
1611 7470 Resistor - 47Q 1/4W 13-146
1611 7472 Resistor - 4.7k Q 1/4W 13-147
1611 8100 Resistor - 10 Q +/5% 1/4W 13-148
1640 5100 Capacitor - 10pF +20% 35V 13-149
1640 5479 Capacitor - 4.7uF £20% 50V 13-150
1642 5479 Capacitor - 4.7uF 50V 13-151

21

Part No.

Description

Page and
Index No




	LOCATION OF UNIT  3
	 1.EXTERIOR 1 (A662)  4
	 2.EXTERIOR 2 (A622)  6
	 3.FEED-IN SECTION (A662)  8
	 4.TRANSPORT AND EXIT SECTION (A662)  10
	 5.DF MAIN BOARD (A662)  12
	PARTS INDEX  15
	EXTERIOR 1 (A662) A497 1170 Friction Belt Friction Belt 1 5-11

